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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 17 / 10MHz / 64QAM

Lowest Channel / 1RB
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Spectrum 2 2
Ref Level 30.00 cém  Offset L1100 db Ref Level 30.00 cém  Offset L1100 db
p=_Art 30ds  AQT 2 ms & RBW 10 MHz p=_Art 30ds  AQT 2 ms & RBW 10 MHz
(@153 view (@153 view
S
=
a =
0.0 0.0 -
i X
\
® v o :
\ S i 5
1E-D4- } < 1E-D4- \ -
1E " 1E
i \ b
|
lcF 709.0 mHz Mean Pwr + 20.00 dB lcF 709.0 mHz Mean Pwr + 20,00 db.
C y Cumul Distribution Function Samples: 130000 C y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 18,46 dBm 25,10 cbm 6.61da 3.25 dB 5.65 db 6.35 db 6.61 db Trace 1 [ 18.60 dBm 26,31 cbm 7.40 d 3.10 d8 5.25 db 6.35 d 7.01da
L JU )| [ CEREEEE I L

JU )| Aennannn) we

Middle Channel / 1RB

Middle Channel / Full RB

Spe

im

Ref Level 30.00 G&m

Offset 11,00 b

Ref Level 30.00 G&m

Offset 11.00 db
p=_Art 30ds  AQT 2 ms & RBW 10 MHz p=_Art 30ds  AQT 2 ms & RBW 10 MHz
(@153 view (@153 view
a0 =
Ny N Ny
iE \ . iE . .
| N X,
i X ‘\\
1E-04- ‘! G 1E-D4- - -
| 5 1
A
1E 1E o
|
(CF 710.0 MHz Mean P + 20.00 dB (CF 710.0 MHz Mean Pwr + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.a% | o.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace 1 [ 18,32 dbm  24.06 cbm 6.54 d 3.19 d8 5.65 db 6.35 db 6.55 db Trace 1 [ 16.66 dBm 26,51 cbm 7.63 di 3.16 dB 5.25 db 6.35 d 7.04 da
L JU )| [ CEREEEE I L

JU )| CEERREE ]

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum 2 2
Ref Level 30.00 dBm  Offset 11.00 db Ref Level 30.00 dBm  Offset 11.00 db
f=_art 30d8 AQT 2 ms & RBW 10 MHz | _art 30ds  AQT 2 ms & RBW 10 MHz
(@155 view (@155 view
0.0 =
\ S . =]
5 5
iE + g 1E =
| b %
\
1E-04- - 1E-04- \ -
Ly
1E: 1E: 3
CF 711.0 MHz Mean Pwr + 20,00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
y Gumulative Di Function Samples: 130000 y Gumulative Di Function Samples: 130000
Mear | peak | crest | 10% | 1% | 0.1% | o0.01% | Maa | peak |  Crest 10% | 1% | ©8.19% | 001% |
Trace 1 [ 16.46 dBm 25 10 dbm 6.63 a8 3.22d8 557 dE .55 db 664 db Trace 1 [ 16.61 dBm 26 26 dBm 7.5 a8 3.10d8 522 a8 6.96 a8 7.07 a8
— = — =
L JL J [ BEREEEE ) L

JL )| ARy e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al7-4 of 24



ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.93 4.92 9.83 9.63 - - - -
Middle CH - - - - 4.94 4.87 9.77 9.75 - - - -
Highest CH - - - - 4.87 4.93 9.69 9.67 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.92 - 9.95 - - - - -
Middle CH - - - - 4.97 - 9.73 - - - - -
Highest CH - - - - 491 - 9.67 - - - - -
TEL : 886-3-327-3456 Page Number : A17-5of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.80 dBm Mi[1] 13.37 dBm
2 707.19900 Mz - 707.68900 Mz
MInds 26.00 dB ndigil 26.00 dB
0d : o oo, VBRI 1.925000000 MHz 0 PRSI RS A, 1.915000000 MHz
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Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 707.185 MHz 13.80 dBm ndB down 3,525 WHz ML 1 707685 MHz 13.37 dBm ndB down 2.915 MHz
TL 1 704.052 MHz -12.50 dém ndg 26.00 db T 1 704.062 MHz -12,76 dém ndg 26.00 dB
T2 i 708.978 MHz -12.17 dém q factor 143.6 T2 i 708,578 MHz -12,86 dém q factor 124.0
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Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.37 dBm Mi[1] 14.12 dem
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 708.721 MHz 14.37 dbm nd@ down 4,835 MHz [ 1 709.56 MHz 14.12 dem nd@ down 4,865 MHz
T 1 707.483 MHz -11,26 dam nd8 26,00 d8 1 1 707.572 MHz -11,44 dBim nd8 26,00 d8
T2 1 712.418 MHz -11.51 dbm q factor 143.6 T2 1 712,436 MHz -11.99 dam q factor 145.9
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Highest Channel / 5MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 0B & RBW 100 kHz
o art 0de  SWT 16 us @ VBW 300 kHz  Mode Auto FFT o Att 30dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 15.22 dBm Mi[1] 13.58 dBm
o 715.53800 MHz - 713.09000 MHz
ndB 26.00 dB iL ndB 26.00 dB
w0 d Y N PV e WXL - 4.865000000 MHz 10 di - e JEVLLT: P L S 4.925000000 MHz
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 715.538 MHz 15.22 dbm ndB down 2665 MHz ML 1 713.08 MHz 13.58 dem ndB down 3,525 WHz
TL 1 711.042 MHz -10.63 dém ndg 26.00 dB T 1 711.012 MHz -12,69 dBm ndg 26,00 dB
T2 i 715.908 MHz -10.67 dém q factor 147.1 T2 i 715,838 MHz -12,57 dém q factor 134.8
L JU ) L JU o
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ee FCC RADIO TEST REPORT Report No. : FG052917-01B

SPORTON LAB.

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

m 2
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
ke Att 0 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT ke Att a0 dB BWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.19 dBm mi1] 16.09 dBm
2 sy 709.4800 MHz - . 708.4210 MHz,
7 ndn 26.00 dB i X, N 26.00 dB
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Marker Marker
Type | Ref | Tre | X-value | ¥-value Function Function Result | Type | Ref | Tre | X-value | ¥-value Function Function Result
ML T 709.48 MHz 16.19 dém nd@ down 9.63 MHz [ 1 7DB.421 Mz 16.09 dam nd@ down 9,63 Wiz
T 1 704.085 MHz -9.73 dam nds 26,00 d8 T 1 704,205 MHz -9.89 dam nds 26,00 d8
T2 1 713.915 MHz -9.55 dBm q factor 72.2 T2 1 713.B35 MHz -10.83 dBm q factor 73.6
w L JU )| w

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

trum L 2 5
Ref Level 30.00 GBm  Offsel 11.00 0B & RBW 300 kHz Ref Level 30,00 cbm  Offset 11.00 6B & RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30dB  SWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17K Max o7k max
[EEEY 16.10 dBm mi1] 15.92 dem
2 o 707.7020 MHz - 709.6400 MHz
¥, ndB 26.00 dB ndB 26.00 dB
10d i [ A N B S, 9.770000000 MH| 0 r - 9.750000000 MH|
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Marker Markar
Type | Ref | Tre | X-value | ¥-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result
ML 1 707.702 MHz 16.19 dém ndp down 9,77 MHz Ml i 70964 MHz 15.92 dém ndp down 9,75 MHz
T1 1 705.105 MHz -9.54 dBm nds 26.00 d8 T1 1 DS 145 MHZ -10.29 dBm nds 26.00 d&
T2 1 714.875 MHz -9.68 dBm q factor 72.4 T2 1 714 BOS MHz -10.51 dBm q factor 72.8
L JU J -
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Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

= im =
Ref Level 30.00 GBm  Offset 1100 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.54 dBm Mi[1] 16.00 dBrm
2 708.3830 MHz - " 709.4020 MHz
- 26.00 dB X ndB 26.00 dB
10 RS A" 9.690000000 MHZ| 0 LA e e B SO 9.670000000 MHZ|
! Q factor 73.1 { Q factar N 73.4
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Marker Marker
Type | Ref | Tre | X-value | ¥-value Function Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 708.383 MHz 16.54 dbm ndB down 5,60 MHz ML 1 708.202 MHz 16.03 dem ndB down 967 MHz
TL 1 706.185 MHz -9.63 dBm ndg 26,00 dB T 1 706.165 MHz -10,30 dBm ndg 26.00 dB
T2 i 715.875 MHz -9.31 dém q factor 73.1 T2 i 715,635 MHz -10.07 dém q factor 73.4
J e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG052917-01B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(Spectum ) = m i
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.13 dBm Mi[1] 14.23 dBm
2 705.56100 MHz - 707.9410 MHz
Tl ndB 26.00 dB ndB 26.00 dB
10 I - 1.915000000 MHz 10 N P o s . 9.950000000 MHz
[ = \ 143.6) 7 Qfactor 71.1
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CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 705.561 MHz 12.13 dBm ndB down 2.915 MHz ML 1 707.841 MHz 14.23 dem ndB down 9,95 MHz
TL 1 704.082 MHz -13.49 dBm ndg 26.00 db T 1 704.005 MHz 11,76 dBm ndg 26,00 dB
T2 i 709.007 MHz -13.88 dém q factor 143.6 T2 i 713.855 MHz -11.41 dém q factor 711
L JU J - L JU J -
i im i
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.13 dBm Mi[1] 15.21 dBm
2 708.02200 MHz - 709.6200 MHz
CH 26.00 dB ndB 26.00 dB
10 d 1.965000000 MHz 10 e B 9.730000000 MHz
I 142.6) i Q facth 72.9
o - - 0 de:
Ji \
10 Ly iz -10 di
7 ¥
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-20 ; -20 f
A ,. S P e -30.0 =
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 708.022 MHz 13.13 dém ndp down 4,965 MHz Ml i 70862 MHz 15.21 dém ndp down 9,73 MHz
TL 1 707.512 MHz -13.25 dém nd8 26.00 d& 1 1 705,105 MHz -11,04 dem nds 26,00 d&
T2 i 712.478 MHz -13.21 dém q factor 142.6 T2 i 714,635 MHz -10.57 dém q factor 72.8
L )| J -

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 200 kHz
o art 0de  SWT 16 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 12.45 dBm M1[1] 14.51 dBm
711.41200 MHz
= ndB 26.00 dB = ndB
. p - ABYL 4905000000 MHz N o | S B 9.670000000 MHz
i A, P By
1 = Fractor™¥\ 145.0 o 7  factor 73.7
/
o 0 dés f
| 18
T o
-1od -10di
/ |
= n -20 " x
R A ; / |\
50 B -  — -30 R —
-40 dBm -40 dem
50 -50
60 d -60 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 711.412 MHz 12.43 dBm ndB down 3,508 MHz ML 1 712.258 MHz 14.51 dBm ndB down 967 MHz
TL 1 711.042 MHz -13.42 dBm ndg 26.00 dB T 1 706.165 MHz 11,80 dBm ndg 26.00 dB
T2 i 715.948 MHz -13.83 dém q factor 145.0 T2 i 715,635 MHz -11,01 dém q factor 73.7
L JU J L JU J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

Occupied Bandwidth

Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.49 4.49 8.97 8.95 - - -
Middle CH - - - 4.48 4.47 8.99 8.91 - - -
Highest CH - - - 451 451 8.99 8.97 - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.48 - 8.97 - - - -
Middle CH - - - 4.50 - 8.95 - - - -
Highest CH - - - 4.52 - 8.97 - - - -
TEL : 886-3-327-3456 Page Number : A17-9 of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.16 dBm Mi[1] 13.80 dBm
2 706.62000 MHz - 708.52800 MHz
¥ occaw - +.485514486 MHz occ Bw +.485514486 MHz
I P P P N P 1 - P,
10 ¢ i £ e 10 o 7 = ¢
i
o 0 de: / l]
{ / |
10 d 10 d
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-20 7 -20 ]
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——— L\ A, - et Y \
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-40 dBm
-s0 -s0
60 d -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 706.82 MHz 15.16 dbm ML 1 70B.528 MHz 13.80 dBm
TL 1 704.26224 MHz 9.03 dém Occ Bw 4.485514486 MHz T 1 704.26224 MHz 7.90 dBm Occ Bw 4.485514486 MHz
T2 i 708.74775 MHz .83 dém T2 i 708.74775 MHz .25 dém

¢ )jd

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0 e BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 14.74 dBm mi1] 13.28 dBm
. " 70873100 MHZ] - 708.16200 MHZ]
T oce Bw +.475524476 MHz oce Bw +.465534466 MHZ
e A L A F, R up T . . | A
10 ¢ o . L 10d o = -
Jl !
o 0 d8:
7 T
|
| \n
10 df 10 df 1
20 -20
a0 d il S S
e
40 dBm
-50 -50
60 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 708.731 MHz 14.74 dom [ 1 7DB.162 Mz 13.28 dem
T 1 707.75225 MHz 10.37 dBm 0cc Bw 4475524476 MHZ T 1 707.75225 MHz 7,58 dem 0cc Bw 4465534466 MHZ
T2 1 71222777 MHz 9.22 dbm T2 1 712.21776 MHz 6.56 dbm

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 0B & RBW 100 kHz
o art 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 15.23 dBm Mi[1] 13.31 dBm
o 711.40200 MHz - 711.85200 MHz
1l Oce By 1.5054D4505 MHz T Oce By 1.5054D4505 MHz
T o mipmad e o T n it L BN SN A A, facs
o il . o 104d rl o, )
| { \
o F 0ds T
] ] \
-1od -10d 1 T
\
20
o - —~ \
i Al - Sl e | -
i 30 di
-40 dem
=0 -50
60 d -60 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 711.402 MHz 15.23 dbm ML 1 711.352 MHz 13.31 dBm
TL 1 711.24226 MHz 8.99 dem Occ Bw 4.505494505 MHz T 1 711.24226 MHz 9,16 dbm Occ Bw 4.505494505 MHz
T2 i 715.74775 MHz 8.60 dém T2 i 715.74775 MHz .95 dém

¢ )jd
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Page Number 1 A17-10 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 1100 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
o att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.16 dBm mi1] 15.10 dBm
2 707.3620 MHz - 709.6390 MHz
, occ Bw " 8971028971 MHz s Bw 8951048951 MHz
V. e e L2 A e = ]
100 [ 104 5 T
/
/ |
o - Y 0 de:
! | /
10 d -10 di -
J ]
20 -20 f
nr § y et .
a0 v S0 a
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 707.362 MHz 16.16 dbm ML 1 708635 MHz 15.19 dBm
TL 1 704.5045 MHz 9.85 dbm Occ Bw 8.971026971 MHz T 1 704.5245 MHz 9,56 dBm Occ Bw £.951048951 MHz
T2 i 713.4755 MHz .93 dem T2 i 713.4755 MHz 8.71 dém
L JU ] L JU ] -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.00 dBrm mi1] 16.18 dBm
. 708.0220 MHZ - 708.3420 MHZ
occ B 8.991008991 MHZ] s Bw 8.911088911 MHZ]
T, PN o AN :
wd 10d =
/ / |
o 0ds . ut
/ /
10 df - -10d -
20 -20
F~rmme e N I
A A B e
0 R N DN . N
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 708.022 MHz 16.09 dém [ 1 7DB.342 Mz 16.18 dem
T 1 705.4645 MHz 10,47 dBm 0cc Bw £,991008991 MHz T 1 705.5245 MHz 9,47 dBm 0cc Bw £,911088911 MHz
T2 1 714.4555 MHz 9.42 dbm T2 1 714.4356 MHz .64 dbm
L JL ] L JU ] L

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

m 5 um L
Ref Level 30.00 GBm  Offset 1100 db & RBW 300 khz Ref Lavel Offset 11.00 d& = RBW 300 khz
o Att 30de  SWT 12645 @ YBW 1 MHZ  Mode Auto FFT o Att SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.49 dBm M1[1] 15.12 dBm
o 707.5830 MHz - 708.7020 MHz
Occ By 5.991008991 MHz 5 Oce By 5.971028971 MHz
e b | T B o Py I T
w0d i 0 : y e
/ /
o 0 dés f
i It
-1od -10di t
|
20 20
o A . P L
-3,
-40 dem
=0 -50
60 d -60 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 707.583 MHz 16.43 dbm ML 1 70B.702 MHz 15.12 dem
TL 1 706.4645 MHz 10.26 dBm Occ Bw £.991008991 MHz T 1 706.4645 MHz 9,32 dbm Occ Bw 8.971028971 MHz
T2 i 715.4555 MHz .08 dém T2 i 715.4555 MHz 4.4 dem
L JU ] L JU ] -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

m 2 m =
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.38 dBm mi1] 15.04 dBm
2 ) 708.44800 MHz - . 708.0410 MHz
occBw M +.475524476 MHz X occ Bw 8971028971 MHz
- Ao Y el AT e T2
wd B o 10d | -
[ / |
] 0 da - L
/ |
10 df ¥ =10 di
-20 -20
Mg et - § -
b =] a8 =
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 706.5 MHz2 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
M1 1 708.448 MHz 13.38 dém M1 1 70B.041 MHz 15.04 dBm
TL 1 704.27223 MHz 7.34 dom Oce Bw 4.475524476 MHz T 1 704.5045 MHz 3,24 dBm Oce Bw £5.971028971 MHz
T2 i 708.74775 MHz .10 dém T2 i 713.4755 MHz 8.11 dém
L JL ] L JU ] L
il im il
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.30 dBm mi1] 16.21 dem
2 ] 708.50200 MHz - " 706.3440 MHz
1 occ Bw +.495504496 MHz Y. occ Bw 8951048951 MHz
~ 1 B e S
10 d 1p it — 10 df S - L
) | f
o 0 da: -
! 1 7
10 d - -10 df
|
-20 - \\ -20 /
\ / A -
~ A AT L
2l S . : -
RS o B ¥
Ny
40 dBm
-50 -50
60 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 708.302 MHz 13.39 dém Ml i 706,344 MRz 16.21 dém
TL 1 707.74226 MHz 6.80 dBm 0cc Bw 4495504496 MHz 1 1 05,4645 MHz 2,04 dem 0cc Bw 8.951048951 MHz
T2 i 712.23776 MHz 7.32 dém T2 i 714.4156 MHz 6.51 dém
L JL

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

m s 2 um 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 200 kHz
o Att 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 12.50 dBm M1[1] 14.13 dBm
o 711.66200 MHz - 708.5020 MHz
M1 occ By 4.515484515 MHz ,JK occ By 8.971028971 MHz|
L e e -
104d T_l\ . b oL T‘ 10 d YL -
) /
o L 0 dés
/ \ |
g / | 10 d
10 d ) 10 1
-z0 Y -20 !F
WAL Taahaih o T -
50 Dl e o 30 dam _
-40 dBm -40 dem
50 -50
60 d -60 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 711.662 MHz 12.50 dbm ML 1 70B.502 MHz 14.13 dBm
TL 1 711.24226 MHz 7.82 dBém Occ Bw 4.515484515 MHz T 1 706.4645 MHz 3,05 dbm Occ Bw 8.971028971 MHz
T2 i 715.75774 MHz 6.95 dem T2 i 715.4555 MHz 7.29 dém
L JU ] L JU ] -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectru x| spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dgé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS (‘ ZDUBIL\?P ’ﬂ\l S
|
10 dBm [ |[ 10 dBm {' ‘
ode J |‘ 0 dem J \
-10 d&m T -10 dBm 4 i
-20 dem l ‘\ 20 dBm '
. : !
-30 dBm J ! ﬁ 30 dBm Ifl\ ,F ‘
-4 dBm /, \l\ ] \ .I(NH'\ 40 dpm # =
) S Al
-50 dBm b miy W ﬂ%u dem-— PR YY1
T &
Ny /ﬂ\/ w : “"“»—.4/ y
.60.0l 60 dBm A
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -35,54 dem 711.000 MHz 716,000 MHz 100.000 kHz 71560281 MHz 19.69 dBm -10.31 dB
703.900 MHz 704,000 MHz 30.000 kHz 703.99705 MHz -26.91 dBm -13.51 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00O5E MHe ~26.03 dom 1303 d
704.000 MHz 709.000 MHz 100.000 kHz 704.36214 MHz 20.14 dBm -9.86 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.73 dBm -19.73 dB
T
)i ™
Date: 19.SEP.2020 09:10:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

09:11:45

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dém
mewﬂ *'mew.,ww.w,www\
o ds ( \ of dem .
-10 dBm ‘ 10 dem |
SPURIOUS_LINE_ABS [ \
20 dem |‘ 20 dBm W
-30 dBm [ -30 dem
=g e
-40 dem — 40 dem N
A v
50 dem e 50 dem =
- ~—
e 50 dem e
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 Mz | 703.900 MHz 100,000 kiz 70371254 Mnz ~32.42 dém -19.42 0B 711.000 Mz | 716,000 MMz 100,000 Kiz  ERTERIT .78 B -zaﬁl
703.500 MHz 704.000 MHz 30.000 kHz 703,99186 MHz -32,33 dém -19.33 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 01084 MHz 3152 dBm 1262 de
704.000 MHz 709.000 MHz 100.000 kHz 708,63786 MHz 5.57 dBm -23.43 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.24670 MHz -32.02 dBm -19.02 dB
.
I - I 1 o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 11.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dbtn ﬂ 20 dBm f"
10 dBm [ ] 10 dBm f \'
0de } L 0 dém j \‘
-10 dBm ‘ _10 dBm I
e ] IR
20 dem l 5\ 20 dBm
. : l
-30 dBm J t ﬁ 30 dBm I“\ h
-40 dem 1 Y 40 dBm /"( e
n
-50 dBm / ]‘II‘ | } \ .,‘"N,Yﬂ £l j \ N;(I."'/ \\n
/ 1 |
/ Ll W LV Al
60 o - - \/ v, M’J{- honsd . b _
50 dBm:
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious EmiSSi"'I's ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | PowerAbs |  ALimit
590,000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -36.40 dém -23.40 dB 711.000 MHz Esﬁ%lﬂz 100.000 kHz H_?HS Mhz 16.66 dBm -uml
703.900 MHz 704,000 MHz 30.000 kHz 703.99905 MHz -27.57 dBm -14.57 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00055 MHe 2518 dom e
704.000 MHz 709,000 MHz 100,000 kHz 704,35714 MHz 19.18 dém -10.82 dB 716,100 MHz 725000 Mz 100,000 ke 16 10445 Mie ~34.71 dbm 3171 B
T
)i i )

09:11:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
20 dBm 20 dem:
10 dBm 10 dBm
T aad e Rt
o ( \ ol dem M\I
-10 dem ‘ ‘m dBm %
SPURIOUS_LINE_ABS | \ i
-20 dem . [ 20 dem kl
-30 dem /I -30 dem
— ——
-40 dem — 40 dBm S ~
" "*W
-50 dém —= -50 dem =
Lot \"\-\M
= -60 dem b
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 703,79585 MHz -33.35 dém -20.35 d& 711.000 MHz 716.000 MHz 100.000 kHz 712.34615 MHz .37 dBm -24W|
703.900 MHz 704,000 MHz 30.000 kHz 703.99935 MHz -34.60 dBm -21.60 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00684 MHZ 34.29 dBm 2129 de
704.000 MHz 709.000 MHz 100.000 kHz 70779371 MHz 5.55 dBm -24.45 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.23781 MHz -33.34 dBm -20.34 dB
T
]—' (e /3
Date: 19.SEFP.202 09:12:29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

] ] o
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS
20 dem 20 dém =
10 dbm [ﬂl 10 cbm ,’ !
0ds , \ 0 dém I \\
-10 d&m T -10 dBm 5
SPURIOUS INE_ABS [ ‘1 )‘ {
20 dem 20 dem
f l 1 f f 1
-30 dBm [ \ H -30 dBm f 1
-40 dam -40 dim ‘ L
J A ] A
-50 dBm - £ [ t ;A. -5ty dem i W o
- AN 7S "W AN A S Y h—y
~50.di e i ‘50 BT A
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -40.34 dém -27.34 dB 711.000 MHz 716,000 MHz 100.000 kHz 71568282 MHz 16.10 dBm -11.90 d&
703.500 MHz 704.000 MHz 30.000 kHz 703,99955 MHz -23.68 dém -16.68 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 01034 MHz 2053 dBm 1663 db
704.000 MHz 709,000 MHz 100,000 kHz 704,35714 MHz 18.00 dBm -12.00 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz ~39.05 chm 2603 b
.
i J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
ot
o ds WMMM o T R o ,\J-..\,'}
| |
-10 dem ] \ 0 dBm %
SPURIOUS_LINE_ABS ‘ l |
20 dem J 20 dBm '1
-30 dém 30 dBm t
5 e
-40 dem -40 dém i e
- T
-50 dem — 50 dem -
b M‘A‘h\H
0.5, -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70380574 MHz -34.08 dém -21.08 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.34216 MHZ &35 dBm -24W|
703.500 MHz 704.000 MHz 30.000 kHz 703,99975 MHz -35.74 dém -22.74 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 01184 MHz 35.03 B 2203 dB
704.000 MHz 709.000 MHz 100.000 kHz 70775974 MHz 4.71 dBm -25.29 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.14890 MHz -34.11 dBm -21.11 dB
.
]—' (e /3
Date: 19.SEFP.202
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] ] o
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dem 20 dém f"
|
10 dem ‘ 10 dém { \
0ds \ 0 dém / l
-10 dBm ] -10 dem FH
SPURIOUS INE_ABS j \ [T}
20 dem / \ 20 dem ﬁ
-30 dBm I' -30 dBm i |
R | By
-40 dBm ‘ ’\ T =40 dBm [ f
. MWl oAl alfin, T AT Mo
S / T W L 11 I A AN I ;
e AN L.~ oo e \r\N“\nl\ '\N\«Ju’/ Lo o i r\.‘___,-\_‘_f
— -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz | |Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz 703.900 MHz 100.000 kHz 703.86528 MHz -42.33 dém -29.33 d& 706.000 MHZ Esﬁ%lﬂz 100.000 kHz n‘?ﬁ MAz 19.67 dBm -mml
703.500 MHz 704.000 MHz 30.000 kHz 703,99605 MHz -41.00 dém -28.00 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00534 MHz 3997 dBm ~26.97 db
704.000 MHz 714,000 MHz 100,000 kHz 704,57443 MHz 19.52 dBm -10.48 dB 716.100 MHz 725000 MHz 100000 kHz 216.14001 MHz —40.19 cbm 5715 dB
.
i 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 11.00 dB

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
- T R o R e i N
-10 dem \ 71£ dBm
SPURIOUS_LINE_ABS \ \
-20 dem  |[| 50 e \
f | \
-30 dem 30 dem ;
A T
40 dBm 40 dem
1
r-—‘—"ﬁlﬁﬁ V-‘“\v\"""\_
-50 dam pr— -50 dem
—— -
<65 dm 50 dem s
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
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Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
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30.000 MHz 690.000 MHz 100.000 kHz 624.52774 MHz -58.59 dBm -45.59 dB 30.000 MHz 690.000 MHz 100.000 kHz 642.99850 MHz -58.87 dBém -45,87 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.21429 MHz -58.,16 dBm -45,16 dB 725,000 MHz 1,000 GHz 100.000 kHz 951.51099 MHz -58.07 dBm -45,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -46.20 dBm -33.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -46.80 dBm -33.680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -43.29 dBm -30.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91576 GHz -42,79 dBm -29.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99000 GHz -43,99 dBm -30.92 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99150 GHz -43,87 dém -30.87 d&
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Middle Channel / QPSK

Middle Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 628.48576 MHz -58.88 dBm -45.88 dB 30.000 MHz 690.000 MHz 100.000 kHz 622.87856 MHz -58.76 dBm -45.76 dB
725,000 MHz 1.000 GHz 100.000 kHz 963.32418 MHz -58,19 dBm -45,19 dB 725,000 MHz 1,000 GHz 100.000 kHz 959, 75275 MHz -58.05 dBm -45,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.61 dBm -33.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.70 dBm -33.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90526 GHz -43.23 dBm -30.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -43,02 dBm -30.02 dB
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Report No. : FG052917-01B

LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
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30.000 MHz 690.000 MHz 100.000 kHz 642.66867 MHz -58.57 dBm -45.57 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.81559 MHz -58.73 dBém -45.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 927.88462 MHz -58,20 dBm -45,20 dB 725,000 MHz 1,000 GHz 100.000 kHz 970.74176 MHz -58.05 dBm -45,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.43 dBm -33.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52387 GHz -47.39 dBm -34,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -43.23 dBm -30.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93126 GHz -43,18 dBm -30.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98650 GHz -43,79 dBm -30.79 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.97901 GHz -43.83 dBm -30.83 d&
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Lowest Channel / QPSK
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ctrum
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30.000 MHz 690.000 MHz 100.000 kHz B635.74213 MHz -58.75 dBm -45.75 dB 30.000 MHz 690.000 MHz 100.000 kHz 631.12444 MHz -58.80 dBm -45,80 dB
725,000 MHz 1.000 GHz 100.000 kHz 9659.09341 MHz -57.95 dBm -44,95 dB 725,000 MHz 1,000 GHz 100.000 kHz 9E5.08242 MHz -58,13 dBm -45,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -47.52 dBm -34.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -47.11 dBm -34.11dB
3.000 GHz 7.000 GHz 1.000 MHz 5.93138 GHz -42,83 dBm -29,83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90926 GHz -42,89 dBm -29,80 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98700 GHz -43.93 dBm -30.93 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00650 GHz -43.83 dBm -30.683 dB
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LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 623.20840 MHz -58.76 dBm -45.76 dB 30.000 MHz 690.000 MHz 100.000 kHz 617.27136 MHz -58.83 dBém -45,83 dB
725,000 MHz 1.000 GHz 100.000 kHz 969.91758 MHz -58,13 dBm -45,13 dB 725,000 MHz 1,000 GHz 100.000 kHz 992.99451 MHz -58,12 dBm -45,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -46.95 dBm -33.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -46.82 dBm -33.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -43.22 dBm -30.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -43,29 dBm -30.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99350 GHz -43.60 dBm -30.60 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98900 GHz -43.68 dBm -30.68 d&
i

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
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Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 627.49625 MHz -58.62 dBm -45.62 dB 30.000 MHz 690.000 MHz 100.000 kHz 624.52774 MHz -58.73 dBém -45.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 941.34615 MHz -58,12 dBm -45,12 dB 725,000 MHz 1,000 GHz 100.000 kHz 935.02747 MHz -58.07 dBm -45,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.79 dBm -33.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.78 dBm -33.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94476 GHz -43.20 dBm -30.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -43,22 dBm -30.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00200 GHz -43.80 dBm -30.82 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99450 GHz -43,87 dém -30.87 d&
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LTE Band 17 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 611.99400 MHz -58.83 dBm -45.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.81559 MHz -58.86 dBm -45,86 dB
725,000 MHz 1.000 GHz 100.000 kHz 957.00549 MHz =-57.97 dBm -44,97 dB 725,000 MHz 1,000 GHz 100.000 kHz 945.19231 MHz -57.91 dBm -44,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87076 GHz -47.26 dBm -34.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52237 GHz -47.28 dBm -34.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91076 GHz -43.25 dBm -30.25 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -43,12 dBm -30.12 dB
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3.000 GHz 7.000 GHz 1.000 MHz 6.93026 GHz -43.29 dBm -30.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99600 GHz -43.75 dBm -30.75 dB
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LTE Band 17 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.79460 MHz -58.75 dBm -45.75 dB 30.000 MHz 690.000 MHz 100.000 kHz 622.87856 MHz -58.96 dBm -45,96 dB
725,000 MHz 1.000 GHz 100.000 kHz 9651.95055 MHz -58.,16 dBm -45,16 dB 725,000 MHz 1,000 GHz 100.000 kHz 947.39011 MHz -58,12 dBm -45,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -47.40 dBm -34.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -46.86 dBm -33.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -43.24 dBm -30.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.88689 GHz -43,16 dBm -30.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99450 GHz -43.78 dBm -30.7& dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00050 GHz -43,75 dBém -30.75 d&
( I J L] ( )| wa

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
-~ Caamans T N NN ——
50 dBm ;
Ladh
70da
80da
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.52774 MHz -58.79 dBm -45.79 dB
725,000 MHz 1.000 GHz 100.000 kHz 929.53297 MHz -58.01 dBm -45,01 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897376 GHz -47.36 dBm -34.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -43.09 dBm -30.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99150 GHz -43.67 dBm -30.67 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052917-01B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0001
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0008
-10 Normal Voltage 0.0028 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0018
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.19 4.41 4.23 5.57
Middle CH 3.57 4.58 5.01 5.83 PASS
Highest CH 3.51 4.29 4.72 5.48
Mode LTE Band 66 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.54 6.17 - -
Middle CH 5.80 6.32 - - PASS
Highest CH 6.35 6.03 - -
TEL : 886-3-327-3456 Page Number : A66-1 of 58
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 66 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum 2 2
Ref Level 30.00 cém  Offset L1160 db Ref Level 30.00 cém  Offset L1160 db
p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ
(@153 view (@153 view
3 = =i
a0 ‘ a0 A =
\ |
\
1E : - 1E ‘\ -
b R
1E-04- < 1E-04- “ <
1E 1E ]
loF 1.72 Ghz Mean Pwr + 20.00 dB loF 1.72 Ghz Mean Pwr + 20,00 db.
C y Cumul Distribution Function Samples: 130000 C y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2074 dbm 23,83 dbm 3.19 da 2.5 db 3.10 dB 3.10 db 3.22 db Trace 1 [ 21.43dBm 26,17 cbm 4.74 di .43 d8 3.86 dB 4.41d8 4.67 da
L JU )| [ CEREEEE I L JL )| CEERREE ]

Middle Channel / 1RB

Middle Channel / Full RB

Spe um L2 L
Ref Level 30.00 cém  Offset L1160 db Ref Level 30.00 cém  Offset L1160 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
a - a -
S S
X
1 = \; =
iE i . iE A .
1 %
1E-04- < 1E-04- ]" ¥
1E 1E 1
CF 1.745 GHz Mean P + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.a% | o0.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace 1 [ 20,66 dbm  24.43 dbm 3.57 di 2.75 db 3.48 db 3.57 db 3.50 db Trace 1 [ 2150 dBm 26,41 cbm 4.91d 2.52 di 3.94 db 4.50 da 4.4 da
L JU )| [ CEREEEE I L JL )| AR e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum 2 2
Ref Level 30.00 dBm  Offset 1160 db Ref Level 30.00 dBm  Offset 1160 db

o art 30ds AQT 2 ms @ RBW 20 MHz o art 30ds AQT 2 ms @ RBW 20 MHz

(@155 view (@155 view

o R o e

5 o
5
N N N
!
0.0 0.0
} 1 S

iE I n iE \ g

1E-04- - - 1E-04- T -

1E ‘l 1E ‘\

CF 1.77 GHz Mean Pwr + 20,00 dB CF 1.77 GHz Mean Pwr + 20.00 dB

y Gumulative Di Function Samples: 130000 y Gumulative Di Function Samples: 130000
Moan | peak | crest | 10% | 1% | 0.1% | o0.01% | Mean | peak | crest | 10% | 1% | ©8.1% | 001% |
e1 [ 20,57 dm 2407 dbm 3.50 a8 2.84d8 3.45 dE 3.51 0k 351 a6 5126 dBm 25 04 dBm 4.68 a8 2.41d8 3.74d8 3.23 a8 4.43 a8

— = =
L JL )| [ BEREEEE ) L JL )| SRR e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 66 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum 2 2
Ref Level 30.00 cém  Offset L1160 db Ref Level 30.00 cém  Offset L1160 db
p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ
(@153 view (@153 view
0.0
N
&
\
1E 1E ¥
S g 5
1E-04- < 1E-04- <
1E 1E
loF 1.72 Ghz Mean Pwr + 20.00 dB loF 1.72 Ghz Mean Pwr + 20,00 db.
C y Cumulative Di Function Samples: 130000 C y Cumul Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 20,16 dbm  24.46 cbm 4.31d 2.90 di 4.12 db 4.23 db .20 db Trace 1 [ 2054 dbm 26,76 dbm 6.23 di 2.93 da 4.75 d 5.57 di 6.03 da
L JU )| AR L JL )| Aennannn) we
Spe um L2 L
Ref Level 30.00 cém  Offset L1160 db Ref Level 30.00 cém  Offset L1160 db
p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ
(@153 view (@153 view
[
L
= a
0.0 - 0.0 -
5 ¥ 5
)
1E 1 1E \ <
1E-04- < 1E-04- T <
1E 1E -
|
CF 1.745 GHz Mean P + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1 | 0.a% | o0.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace 1 [ 20,16 dBm 2516 dbm 5.01ds 3.01d8 4.90 db 5.01 db 5.04 db Trace 1 [ 2059 dbm  2£7.07 cbm 6.48 d 2.99 di 4.96 d 5.83 di 6.26 di
L JU )| CEEEEEE ] L JL )| Aennannn) we

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum 2 2
Ref Level 30.00 dBm  Offset 1160 db Ref Level 30.00 dBm  Offset 1160 db
f=_art 30d8 AQT 2 ms @ RBW 20 MHz | _art 30ds  AQT 2 ms & RBW 20 MHz
(@155 view (@155 view
T =
00 \1 00
: X E
] \ <
§
iE n iE \ g
4
1E-04- - 1E-04- . -
iE | iE
CF 1.77 GHz Mean Pwr + 20,00 dB CF 1.77 GHz Mean Pwr + 20.00 dB
y Gumulative Di Function Samples: 130000 y Gumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.1% | o0.01% | Mean | peak | Crest 10% | 1% | ©8.19% | 0.01%
e1 [ 20.07 dBm 24 B4 dBm 4.77 a8 3.01d8 4.64 dE 2.72 dB 2.75 db 20,35 dBm 26,47 dBm 6.12 a8 .90 a8 4.70 a8 5.8 a8 5.88 a8
— = =
L JL )| [ BEREEEE ) L JL )| ARy e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-3 of 58




ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B
LTE Band 66 / 20MHz / 64QAM
Lowest Channel / 1RB Lowest Channel / Full RB
Spectrum L2 5
Ref Level 30.00 cém  Offset L1160 db Ref Level 30.00 cém  Offset L1160 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(8155 view (8155 view
N =
0.0 . . 0.0 o
N 3 ; :
\\ N \‘.
\ ]
iE o 1E =
1E-04- - < 1E-04- <
\ \
1E 1 1E \
loF 1.72 Ghz Mean Pwr + 20.00 dB loF 1.72 Ghz Mean Pwr + 20,00 db.
C y Cumulative Di Function Samples: 130000 C y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 19.00 dBm  24.64 cbm 5.64 di 2.96 d 4.96 db 5.54 db 5.65 db Trace 1 [ 19.46 dbm 26,67 dbm 7.19 da 3.07 d8 5.04 dB 6.17 da 6.04 da
L JU )| [ CEREEEE I L JU )| AR e
Middle Channel / 1RB Middle Channel / Full RB
Spectrum L2 5
Ref Level 30.00 cém  Offset L1160 db Ref Level 30.00 cém  Offset L1160 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(8155 view (8155 view
- 0.0 -
5 < :
X -~
5 By
5 \ 5
3
1E-04- | < 1E-04- 3 <
q L q
ht
1E 1E ]
\ | ¢
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pyir + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.a% | o0.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace 1 [ 19.27 dbm  25.20 cbm 5.94 di 3.13d8 5.39 db 5.60 db 5.91 db Trace 1 [ 19.56 dbm 7.0z cbm 7.44 d 3.04 dB 5.01d8 6.32 di 6.96 d
L JU )| [ CEREEEE I L JU )| CEERREE ]
Highest Channel / 1RB Highest Channel / Full RB
Spe um L2 L
Ref Level 30.00 cém  Offset L1160 db Ref Level 30.00 cém  Offset L1160 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(8155 view (8155 view
==
0.0 ;
5
I\ b -~
\ ]
1E: 3 o T
L %
\‘
1E-04- T v 1E-04 T T
E {
1| '
1 T 1 1
| : !
F 177 Ghz Mean Pwr + 20.00 dB F 177 Ghz Mean Pyir + 20.00 dB.
y Cumulative Di ion Function Samples: 130000 y Cumulative Di Function Samples: 130000
Moan | peak | crest | 10% | 1% | 0.1% | o0.01% | an peak | crest | 10% | 1% | ©8.19% | 0.01% |
e 1 18.B2 dBm 25.20 dBm 6.47 dB 2.93 dB 5.45 dB 6.35 dB 6.46 dB e 1 19.38 dBm 26.48 dBm 7.11 d8 3.07 d8 4.93 dB 6.03 dB 6.75 dB
L JU )| [ CEEEEEE I L JU )| AR
TEL : 886-3-327-3456 Page Number 1 A66-4 of 58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.23 1.23 3.03 3.02 4.89 4.87 9.75 9.79 | 14.42 | 14.36 | 18.78 | 19.10
Middle CH 1.23 1.23 3.05 3.03 4.96 4.86 9.73 9.73 | 1433 | 14.33 | 19.30 | 18.94
Highest CH 1.23 1.23 3.05 3.00 4.91 4.85 9.85 9.73 | 14.63 | 14.57 | 18.90 | 19.10

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.23 - 2.97 4.90 9.87 - 14.42 - 18.94 -
Middle CH 1.23 - 3.03 4.89 9.65 - 14.57 - 18.94 -
Highest CH 1.24 - 3.02 4.84 9.81 - 14.27 - 19.26 -

TEL : 886-3-327-3456 Page Number : AB6-5 of 58

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 66

Lowest Channel / 1.4MHz

/ QPSK

Lowest Channel / 1.4MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1100 db = RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 0B w RBW 30 khz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.30 dBm mi1] 15.39 dBm
171078670 GHz
2 2
= A ndn_ 26.00 dB = nds
_ il aTs Pl Y 1.225200000 MHz, - R e . 1.228000000 MHz,
Qfactor | 1396.4 7 Q factor 1392.8
o 0 de: -
-
10 d \ 10 d 4
/ \ ' |
A ! -
v, 7= = p= S e
¥ - T
50 -s0
60 d -60 di
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 1.7107867 GHz 16.39 dbm ndB down 1.2252 WHz ML 1 1.7103587 Ghz 15.39 dem ndB down 1.228 MHz
TL 1 17100818 GHz -9.32 dBm ndg 26.00 dB T 1 1.7100874 GHz -10,95 dBm ndg 26,00 dB
T2 i 1711307 GHz X q factor 1396.4 T2 i 1.7113154 GHz -10.21 dém q factor 1392.8
L JU J L JU J -

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

=) cmis =
Ref Level 30.00 cbm  Offset 11,060 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 06 & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE BWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 16.19 dBm Mi[1] 15.58 dBm
. o 1.74477620 GHz, - 1.744B0950 GHz,
o T nds 26.00 dB nds 26.00 dB
10 [t ik A Sdadih 212 S e 1.228000000 MHZ| 0 e W L e TS, 1.225200000 MHZ|
Q factor 1420.9 i Qfactor 1424.1
o : 0 da
T
10 df /J’ =10 di
20 1 -20
<40 & gt - = e g W S
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 17447762 GHz 16.19 dém nd@ down 1,228 MHz [ 1 1.7448038 GHz 15.58 dem nd@ down 1.2252 MHz
T 1 1,7443846 GHz -9,73 dBm nd8 26,00 d8 T 1 1,7443846 GHz -10,46 dam nd8 26,00 d8
T2 1 17456126 GHz -9.56 dbm q factor 1420.9 T2 1 1.7456088 GHz -10.13 dém q factor 1424.1
L Il ) o

Highest Channel / 1.4MHz

[ QPSK

Highest Channel / 1.4MHz / 16QAM

l JU J

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 OB w RBW 30 khz
o art 30de SWT  63.2us @ VBW 100kHz Mode Auto FFT o Att 30de  SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 15.84 dBm M1[1] 15.52 dBm
o . 1.77907900 GHz - 1.77910980 GHz
¥ ndp 26.00 dB ndB 26.00 dB
- oA et el - AVAT A 1228000000 MHZ 10 e B 1228000000 MHZ
Qfacter | 1448.8 Q factar 1448.8
o - 0 dés
" Yz
-1od Y -10 df Y
\ \
20 s > 20 .
T 7 = LV o o = R W
a0 d -30 di
-40 dBm -40 dem
50 -50
60 d -60 d
CF 1.7793 GHz 1001 pts Span 2.8 MHz CF 1.7793 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 1779079 GHz 15.84 dbm ndB down 1.228 MHz ML 1 1.7791098 Ghz 15.52 dem ndB down 1.228 MHz
TL 1 17786874 GHz -9.89 dBm ndg 26,00 db T 1 1.7766674 GHz -10.24 dBm ndg 26,00 db
T2 i 17799154 GHz -10.54 dém q factor 1248.8 T2 i 1.7788154 GHz -10.37 dém q factor 1248.8

)i ) )
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